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Pos. Id Q.ty Description Note

1 31241100 SELFLOCK HEXAGON NUT M10

2 31423105 SPRING WASHER 10,5

3 31312102 STUD BOLT M10X40X24X12

4 56157807N BOTTOM

5 52456560 AXLE SHAFT

6 31112166 SCREW TE C/F M8X25 DIN 6921 8G

7 53257808N COVER

8 37111201 BEARING 6204 (20X47X14)

9 52456556 SHAFT

10 38213003 OIL SEAL 30X47X7

11 58043053 CYLINDRICAL PLUG

12 580C0147 SHEATH

13 53256553N FLANGE

14 30040001 PLUG 1/4 UNI 364

15 38202003 OIL SEAL 40X52X7

16 37111300 BEARING 6206 (30X62X16)

17 52456564 GEAR Z26

18 31400190 SHIM

19 35121026 SEEGER RING E 26 DIN 471

20 37111200 BEARING 6004 (20X42X12)

21 31411090 WASHER 9x24

22 30030018 BUSHING 18x25x25

23 56156544 SUPPORT

24 56156543 SUPPORT

25 31152084 SCREW TCEI M8X35 UNI 5931

26 53256549N CLUTCH HOUSING

27 56356545 SPECIAL SCREW M24

28 59056547 RING

29 56156577 SPACER
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30 34110030 SPLIT PIN A3X20 UNI 1336

31 31111089 SCREW TE M5X10 UNI 5739 8G

32 59056530N COMMAND LEVER

33 31421101 WASHER 10 DIN 679

34 31211100 NUT M10

35 59056535N COMMAND LEVER

36 59056584 PIN

37 34311040 KEY 4X6,5 UNI 6606

38 59056583 PIN

39 56156566 STOP

40 56156585 STOP

41 58047875 SPRING

42 58047885 COUPLING SPRING

43 35121030 SEEGER RING E 30 DIN 471

44 31400192 SHIM PS 30x42/1,5

45 37112230 BEARING 6006-2RS1 (305513) SKF

46 56347854 GUARD

47 52356559 FRICTION CONE

48 35121024 SEEGER RING

49 52456567 DISC

50 31112150 SCREW TE M8X20 UNI 5739 8G


